, .
NUCOR STEEL .- BERRELEY CERTIFIED MILL TEST REDORY 2/07/11 20:50:17
P.0,. Box 2259 . 100% MELTED- AND MANUFACTURED IN THE USA

Mt. Pleasant, S.C., 29464 A1l beams produced by Nucor-Berkeley are cast and
Phone: (843) 336-6000 rolled to a fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this matecrial.
Sold To: FORIACERD SR DE CV Ship To: ESTACION PANIRCD ESCAPE Customer H.: 1872 - hY
BLVD CARLDS SALINARS DE KM 8.8 04-801-394
RULE 11 - LRREDO INDUSTIRIRL VRLLEJO B.o.L. H#...: 863306
APODARCA, NL 66600 MERICO, DF 02300

SPECIFICATIONS: Tested in accordance with RSIM specification R6/A6M-10 and A370. Quality Manual Rev }23.
RASHTO : M270-50-05
ASIM : R992-06R:A36-08/R529-05-50/R572-07-50/A703 10 50/R709-345M
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Elongation based on B* (20.32cm) gauge length. ‘No Weld Repair’ was performed, g free and no coatact with 8g during manufacture.
I = 26.UlCu+3.88Ni+1.20Cr+1.4951#17.281’_(7.29Cu1ﬂi)~(9.lﬂﬂi¥9)—33‘39(CuXCu) - CEl= C+(Mn/6)+((CriMu+V)/5)+((Ni+Cu)/15)
Pem = C+(Si/30)+(Mn/20)+{Cu/20)+(Ri/60)+(Cc/20)+(M0o/15)+(V/10)+5B CEY = CH((Mn#S1)/6)+{{CtMO+V+Ch)/5)+{(NitCu)/15)

I hereby certify that the contents of this report are accurate and
correct. All test results and operations performed by the material
manufacturer are in compliance with material specifications, and Bruce A. Work
vhea designated by the Purchaser, meet applicable specifications. Metallurgist




